Test Report No:Fabric180602

Renovator New Material (Xiamen) INC

PHYSICAL TEST REPRORT
i 4 /Style:Fabric 12094441 Sl Af A 7= H #i/Producted Date 20180602
Zifh/Color:White ik H #/Tested Date 20180602
1] §5/P.O: 5a ik H #A/Finished Date 201800602
L2845 /Machine No:16# % ¥E/Remark 37476
Test Iitems Units Test Result Average Test Method Target Valu Rating
WA H X174 WREE R EHE PR 77 ¥ HirE H5E
Thickness (JEE) mm 0.47 0.54 0.48 0.49 0.50 ASTM D-1777 0.45+0.1 P
Weight (E&) g/sgm 110 136 121 121 122.0 ASTM D-3776 120+10% P
= 18.6 18.1 19.4 187 MIN18 P
Tensile Strength (F77) | kg/2.54cm ASTM-D5035
W= 11.8 10.7 10.4 110 MING P
L= 23.8 25.1 32.2 271 MAX45 P
Elongation (JE{#Z) % ASTM-D5035
W= 72.8 64.5 63.6 67.0 MAX90 P
L= 3.6 35 4.4 3.8 2 MIN3.0 P
Tear Strength (Hfi%d) N A;T_M B ﬁ?z
W= 67 | 55 | 66 6.3 Pyl )@"‘5\/,\ P
Bursting Strength  (J&#fi58 ) |2kg/cm 14.3 195.9 13.4 14.4 ASTM D-3786 Q&iﬁﬂ(} / 3 P
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